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Sample Name ： Shoe

Applicant ：
JIEXIN KUNLING KE JI SHOE

FACTORY

Test Type ： Entrusted Testing
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Applicant : JIEXIN KUNLING KE JI SHOE FACTORY

Address : /

Contact : /

The following sample(s) was /were submitted and identified on behalf of the applicant as：

Photograph of Sample Sample Name : Shoe

Sample No. : /

Commodity Brand : /

Item /Type No. : /

Country of Origin : China

Manufacturer : /

Distributor : /

Destination : /

Texture : /

PO No. : /

Sample Quantity: 1 Shoe Sample Size: / Sample Package: None

Date of Sample Received: Dec 26, 2024

Testing Period : Dec 26, 2024 to Dec 31, 2024

Summary of Result(s):

No. Test Request Comment

1
As specified by client, to determine the resistance to water penetration of the entrusted
sample(s).

Data

Approved by:

Authorized signatory
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Specimen Description

No. Name Description Other Note

1# Shoe / /

Test Condition

Test Item(s) Test Method Test Condition Test Instrument

The Resistance to Water
Penetration

SATRATM77:2017
The water level is 2 cm on the
edge margin line
30°, 70 cycles/min

Dynamic Water-proof
Tester

Test Result(s)

Test Item(s)
Test Result(s)

Client Limit
1#

The Resistance to Water
Penetration 126152 cycles: No water penetration /

Conclusion /
Remark(s): - “/”=No specified or not applicable.

- Test location: Unless otherwise specified, the default is Jinjiang International shoe textile city.
Disclaimer(s): 1.This Report is issued by the Company subject to its Conditions of Issuance of Test Report. The results shown in this Report refer only to the sample(s) tested

unless otherwise stated. This Test Report shall not be reproduced expected in full, without written approval of the Company;
2.The results can be used for R&D,teaching,QC and other purposes.

**** End of Report ****
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